Digital Dispensary

Product Sections


Best Sellers

Black High Tension Lead, Copper Cored

Black High Tension Lead, Copper Cored

1.86

Application: Series One and Series Two
Description: Black high tension cable for spark plugs. 7mm(0.28") outside diameter with 19 strand copper core.

Sold by the metre
find out more

Spark Plug Champion N5C

Spark Plug Champion N5C

2.00

Application: Series 2A and Series 3 4 cylinder engines with 7:1 compression ratio and all 6 cylinder Series engines. Also applicable to Series 1 engines.
Description: Champion N5C spark plug, original equipment.
Supersession of Series 1 part number 262796.
find out more

Gaiter for Main Gear Lever

Gaiter for Main Gear Lever

2.16

Application: Series 1, Series 2, Series 2A and Series 3 4 & 6 cylinder models.

Description: Reproduction rubber gaiter for main gear lever.

Approximare dimensions: 11.5cm(4.5") square, 3.6cm(1.4") high.

find out more

Contact Breakers Lucas 25D

Contact Breakers Lucas 25D

3.00

Application: Lucas 25D 4cylinder distributor as fitted to Series 2A and early Series 3 petrol engines, also used on late Series 1 engines with the DM2 distributor.

Description: Lucas boxed contact breaker set also known as 'points'.

Original part number 269987.

find out more

Replacement Condensor for Lucas 25D

Replacement Condensor for Lucas 25D

2.68

Application: Lucas 25D 4cylinder distributor as fitted to Series 2A and early Series 3 petrol engines.Also used on late Series 1 engines.

Description: No longer Lucas boxed condensor as the Lucas ones have a different connector on lead now that makes fixing ackward. So now sourcing from good after market source to original style of Lucas unit!

Approximate dimensions: overall diameter 17mm (0.67 inches), lead 57mm (2.24 inches).

Original part numbers 269988, 245007. DCB101, GSC101

find out more

Pack of 10 7/16" BSF Plain Nuts

Pack of 10 7/16

1.92

Pack of ten 7/16" BSF plain nuts, 45/64"(17.8mm) across flats, 3/8"(9.3mm) high.
find out more

Sealing Ring Water Pump to Cylinder Head

Sealing Ring Water Pump to Cylinder Head

2.18

Application: Series 1 1.6ltr & 2.0Ltr and Series 2A/3 2.6ltr petrol engines.
Description: Thick rubber sealing ring between water pump and cylinder head.
Approximate dimensions: internal diameter 13mm (1/2"), outside diameter 24mm (0.95"), thickness 5.3mm (0.2")
find out more

Brass Nut 5/16"BSF

Brass Nut 5/16

1.66

Application: Series1 exhaust manifold.

Description: Brass nut 5/16"BSF for holding downpipe to exhaust manifold.

Approximate dimensions: 3/8"(9.5mm) high, 17/32"(13.5mm) across flats.

find out more

Gaiter for Handbrake Lever

Gaiter for Handbrake Lever

2.70

Application: Late Series 2A and Series 3.

Description: Reproduction rubber gaiter for handbrake lever. This is for the later style lever that curves upwards to nearly vertical.

Approximate dimensions: Height 168mm(6.6"), depth 110mm(4.3")

find out more

These Superb Prices are ONLY available when you order ON-LINE

Digital Dispensary > LAND Rover Series One Parts > Land Rover Series One Engine Parts
Page:   <<   <  6  7   >   >>
Gasket Water Branch to Cylinder Head Ref: 210447
Application: 1.6ltr & 2.0ltr petrol (gasolene) engines.
Description: Gasket for centre of inlet manifold (the water branch) to cylinder head.

Price: 2.18 (2.62 Including VAT at 20%)




People who bought this item also bought:
1. Gasket Inlet Manifold to Cylinder Head (Ref: 9179)
2. Rocker Cover Gasket (Ref: 267781)
3. Gasket Inlet Pipe to Water Pump (Ref: 213724)
Gasket Water Branch to Cylinder Head
Exhaust Gasket Pair for Series1 petrol engines Ref: 9184PAIR
Application: Series 1 models fitted with either the 1.6 litre or 2.0 litre petrol (gasolene) engine.

Description: Pair of gaskets for jointing the exhaust manifold to cylinder head.

NB they may not be the aluminium faced material as per photo. We are between regular suppliers and are stocking what can be found!

Price: 9.40 (11.28 Including VAT at 20%)




People who bought this item also bought:
1. Gasket Exhaust Manifold to Down Pipe (Ref: 213358)
2. Oil Seal Set for Gearbox (Ref: 600603KIT)
3. Gasket, Cylinder Head 2.0 litre Petrol (Ref: 231046)
Exhaust Gasket Pair for Series1 petrol engines
Gasket Exhaust Manifold to Down Pipe Ref: 213358
Application: Series 1, 2 & 3 four cylinder engines.
Description: Square flange gasket for exhaust. Used on various exhaust manifolds and on some pipe to pipe exhaust joints.

Price: 0.80 (0.96 Including VAT at 20%)




People who bought this item also bought:
1. Brass Nut 5/16"BSF (Ref: 3771)
2. Exhaust Mounting Bracket Assembly (Ref: BRKT1)
3. Stud for Exhaust Manifold (Ref: 213472)
Gasket Exhaust Manifold to Down Pipe
Stud for Exhaust Manifold Ref: 213472
Application: Series 1 1.6 and 2.0 litre, Series 2 2 litre.

Description: Stud to hold downpipe to exhaust manifold.

Approximate dimesions: 5/16"BSF threads to both ends, overall length 1.25"(32mm)

Price: 1.54 (1.85 Including VAT at 20%)




People who bought this item also bought:
1. Brass Nut 5/16"BSF (Ref: 3771)
2. Gasket Exhaust Manifold to Down Pipe (Ref: 213358)
3. Engine Mount Front (Ref: NRC2054)
Stud for Exhaust Manifold
Brass Nut 5/16"BSF Ref: 3771
Application: Series1 exhaust manifold.

Description: Brass nut 5/16"BSF for holding downpipe to exhaust manifold.

Approximate dimensions: 3/8"(9.5mm) high, 17/32"(13.5mm) across flats.

Price: 1.38 (1.66 Including VAT at 20%)




People who bought this item also bought:
1. Stud for Exhaust Manifold (Ref: 213472)
2. Gasket Exhaust Manifold to Down Pipe (Ref: 213358)
3. Engine Mount Front (Ref: NRC2054)
Brass Nut 5/16
Exhaust Manifold Ref: 216548
Application: Series 1 with 1.6 litre petrol engine and early 2.0 litre to 1953.

Description: Reproduction cast iron exhaust manifold.

Price: 204.45 (245.34 Including VAT at 20%)





Related products:
1. Brass Nut 5/16"BSF (Ref: 3771)
2. Exhaust Gasket Pair for Series1 petrol engines (Ref: 9184PAIR)
3. Gasket Exhaust Manifold to Down Pipe (Ref: 213358)
Exhaust Manifold
Exhaust Manifold Ref: 237978
Application: Series 1 2.0ltr petrol (gasolene) engine.
Description: Reproduction exhaust manifold, supplied without studs.

Price: 204.45 (245.34 Including VAT at 20%)





Related products:
1. Brass Nut 5/16"BSF (Ref: 3771)
2. Exhaust Gasket Pair for Series1 petrol engines (Ref: 9184PAIR)
3. Gasket Exhaust Manifold to Down Pipe (Ref: 213358)
Exhaust Manifold
Inlet Manifold Ref: 218954
Application: Series 1 with 1.6 or 2.0 litre petrol (gasolene) engine.

Description: Inlet manifold in aluminium. Photograph shows bare aluminium, but some of these are supplied in light green pain finish. We have no control over finish supplied as this is now a rapidly diminishing supply.

Approximate dimensions: Overall length 35cm(13.8")

Price: 95.63 (114.76 Including VAT at 20%)



Inlet Manifold
Spigot Bush Ref: LFB500050
Application: All 4 and 6 cylinder engines fitted to Series 1, 2 & 3. Also 200 & 300TDi fitted to Defender, Discovery 1 and Range Rover Classic. Also TD5 models. In addition Series 1, 2 and 3 transfer box.

Description: Bronze bush fitted to rear of crankshaft to take nose of first motion shaft of gearbox. Also used as bush between front output shaft and rear output shaft in Series transfer boxes (not 109V8).
Original part number 8566 and 8566L.

Approximate dimensions: Outside diameter 1 1/16"(27mm), inside diameter 7/8"(22mm), length 0.84"(21.4mm)

Price: 1.21 (1.45 Including VAT at 20%)




People who bought this item also bought:
1. Clutch Plate 9.5" (Ref: 8510290)
2. Clutch Hose and Fittings (Ref: RTC5940DKIT)
3. Clutch Release Bearing - S3 type (Ref: FRC9568D)
Spigot Bush
Gasket Cover Plate to Timing Window Ref: 50216
Application: S1, S2 & S3 4 cylinder engines.
Description: Cork gasket for cover plate on flywheel housing.

Price: 0.88 (1.06 Including VAT at 20%)




People who bought this item also bought:
1. Gasket By-pass Hose Ends (Ref: 210419)
2. Gasket Inlet Pipe to Water Pump (Ref: 213724)
3. Gasket Side Cover (Ref: 267779)
Gasket Cover Plate to Timing Window
Digital Dispensary > LAND Rover Series One Parts > Land Rover Series One Engine Parts
Page:   <<   <  6  7   >   >>

Haven't found what you want? Then try our quotation service.

Main Pages


New Products

LH Wing Front Panel

LH Wing Front Panel

147.90

Application: Series 2 and Series 2A to approximately 1969.

Description: Reproduction wing front panel in aluminium.

Approximate dimensions: 47cm(18.5") by 39cm(15.4")

find out more

RH Wing Front Panel

RH Wing Front Panel

147.90

Application: Series 2 and Series 2A to approximately 1969.

Description: Reproduction wing front panel in aluminium.

Approximate dimensions: 47cm(18.5") by 39cm(15.4")

find out more

Gasket for Pinion Oil Seal - Salisbury

Gasket for Pinion Oil Seal - Salisbury

0.42

Application: Series 3 long wheel base and Defender 110 when fitted with Salisbury rear axle.

Description: Gasket for pinion oil seal.

Approximate dimensions: Outside diameter 80.5mm(3.17"), inside diameter 70mm(2.75"), 1mm(0.040") thick.

find out more

Gasket for Salisbury Diff Pan

Gasket for Salisbury Diff Pan

1.02

Application: Series 3 long wheel base and Defender 110 when fitted with Salisbury back axle.

Description: Cork gasket for Salisbury differential access pan.

Approximate dimensions: 31cm(12.2") x 28cm(11") x 1mm(0.040") thick.

find out more

Lock Nut - Salisbury Pinion

Lock Nut - Salisbury Pinion

5.52

Application: Series 3 long wheel base and Defender 110 when fitted with Salisbury back axle.

Description: Lock Nut for pinion shaft on Salisbury differential.

Approximate dimensions: 32mm(1.25") across flats, length 17.5mm(0.69"), thread 7/8"UNF.

find out more

Castellated Nut

Castellated Nut

0.96

Application: Series 1, Series 2, Series 3, Range Rover Classic and Defender.

Description: Castellate nut for retainig differential drive flange and also for retaining output flanges on LT76 gearbox.

Approximate dimesions: 12(25.4mm) across flats, 13.7mm(0.54") long.

find out more

Drive Flange for Differential

Drive Flange for Differential

9.60

Application: Series 1, Series 2, Series 2A, Series 3, Range Rover Classic and Defender with Rover type differentials.

Description: Replacement differential drive flange with 4 spline pinion shaft.

Approximate dimesions: Flange 80mm(3.15") x 70.5mm(2.78"), length 47.5mm(1.87"), internal diameter 25.8mm(1.02").

find out more

Second Speed Gear Pair

Second Speed Gear Pair

52.99

Application: Series 1 and Series 2 up to suffix 'C' inclusive gearboxes.

Description: Replacement matched pair of gears for second speed in part - syncromesh gearboxes.

Approximater dimensions: Mainshaft gear: outside diameter 92mm(3.62"), inside diameter 39.8mm(1.57"), length 32mm(1.26"), 29 teeth.
Layshaft gear: outside diameter 70.6mm(2.78"), inside diameter 33.5mm(1.32"), length 27mm(1.06"), 22 teeth, 10 internal splines.

find out more

Dingocroft, High Street, Downley, High Wycombe, Bucks. HP13 5XJ. Great Britain

Tel: 01494 448367 Fax: 01494 459964 Company registration number 1163210 (England)
email: sales@dingocroft.co.uk

Copyright © 1997 Penn Rental Service Limited trading as Dingocroft . Suppliers of Land Rover Parts, Land Rover spares and Land Rover accessories. Land Rover Defender parts, Land Rover Freelander parts. Range Rover parts. Range Rover Classic parts. Land Rover Discovery parts. Parts for Land Rover. Parts for Landrover. Land Rover parts UK. E&O -